MERCURY (250 LONG [3.0L)EFI] < Fuel Management b w
Serial Mbr Flange: 0T361319 Up [USA)
Ref |Clazs|Part Description Qt Comment Foolnote &
1 8839517 1| ADAPTOR PLATE 1
2 27 804680 GASKET 1 25
3 89286237 4/ REED BLOCK g
4 10 855525 2| SCREW, [ME] 12
5 23 A55364| BUSHING A
f 25 A55362| GROMMET f SHH 07973999 & Below
g 25 350362001 GROMMET g SH# 07920000 % Up
7 10 218934 35| SCREW, M8 x 35) 3
a 12 7274 WASHER 5
9 10 818934 30| SCREW, (M8 = 30 3
4 3 10 8839507 1| AIR PLEMUM KIT 1
g, i 11 27 204679 3 GASKET 1 SH# 07979999 & Below 5
- : 11 27 804673004 GASKET 1 SHH 07920000 & Up 5
.." 12 10 19537 16| SCREW. [ME = 16) 1
jy‘ 13 884522 BRACKET, MAP Sensor 1
u o8 14 B54445) SENSOR, [MAF) 1
%' 15 885342001| SEMSOR ASSEMBLY, Temperati|1
I '.o 16 25 aa8e14 O RIMG, [.351 « 072) 1
,& 17 8839437 1| THROTTLE BODY 1
e v 18 10 821300 40 SCREW, [ME = 40) 4
,.&: 19 25 855426 0 RIMNG 1
" ﬁ ¥ 20 258851403 LEVER ASSEMBELY, Throtlle |1
\/ 21 289610 ROLLER 1
" 22 12 BEEE1 WASHER 1
23 11 826709104 MUT, [#8-32] 1
24 10 889354 SCREW, Special 1
25 12 281991 WASHER, Cupped 1
PR o } 26 12 281992 WASHER, Spoal 1
ok 1L . 27 13 £3432 LOCKWASHER, [#10 External) | 1
! i, 28 8h83534 3| CakM ASSEMBLY 1
29 823569 4 BalL, Threaded 1
a0 23 93248 1 BUSHING 1
Kl 23 280737 1| BUSHING 1
£ 10 40011155 SCREW, [ME » 55) 1
— 53 e} 12 BE720[ waASHER 1
3 22 99321 1| FITTING 1
Ca] a79892T704| PUMP ASSEMBLY 1
36 2993926| BRACKET 2
a7 10 283942 SCREW, (M4 = 16) G
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